

ÇAYIROVA boru															MILL TEST CERTIFICATE															CUSTOMER ORDER : FPC SANTARM SRL CERTIFICATE NO : STM-S 243660 DATE : 000008186 PAGE : 22.04.2024 COMMODITY : 1 SPECIFICATION : ERW STEEL TUBES EN10217-1 P235TR1 6 m. BPE																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																									
MERKEZ: Rıhtım Caddesi No:44 Kadıköy - İSTANBUL FABRIKA:Osmangazi Mah. Ayroğlu Cad. No:170 Danca-KOCAELİ Web Adresi: www.cayirovaboru.com Tel :0216) 418 10 00/10 Faks :338 26 70 Tel :0262) 653 61 30 (5 Hat) Fax :0262) 653 61 35 – 653 61 36															ACC.EN 10204 / 3.1																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																								
Heat Number	Size (mm)	Length (m)	Standard	Quality	Type	Pcs	B/Pcs	TOTAL LENGTH m	TOTAL WEIGHT kg	End Protect	Bevel Degree	Surf. & Dim.	Bending	Flatten	OFFLINE / ONLINE NDT				Drift	Internal Bead Removed	Drift Expanding Test	Roll Grooving	Coating	Heat Treated °C	Weld Seam Annealed °C	IMPACT STRENGTH																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																													
															Laminaasyon	(UT / ET)	Ref Ind.Size 3.2 mm	Ref.Type Hole								Location	Longitudinal	Transverse	Size	Type	Test Temp °C	Seam J	Material J	Acceptance																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																					
24110039	76.1X3.20	6.0	EN10217-1	P235TR1	BPE	222	6/37	1332	7197	****	OK	OK	****	OK	****	ET	****	****	****	****	OK	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																
24100553	76.1X3.20	6.0	EN10217-1	P235TR1	BPE	111	3/37	666	3483	****	OK	OK	****	OK	****	ET	****	****	****	****	OK	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																
24100404	57.0X3.50	6.0	EN10217-1	P235TR1	BPE	111	3/37	666	2970	****	OK	OK	****	OK	****	ET	****	****	****	****	OK	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																
RA00126	57.0X3.80	6.0	EN10217-1	P235TR1	BPE	148	4/37	888	4440	****	OK	OK	****	OK	****	ET	****	****	****	****	OK	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****	****																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																
									18090																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																														
Heat Number	Hydrostatic Test Pressure&Duration		MECHANICAL PROPERTIES									CHEMICAL COMPOSITION																							Carbon Equivalent																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																				
			Shape	Test Temp °C	Orientation	Type	Size	Location	Tensile Strength	Yield Strength	EL	Heat Analysis %													Product Analysis %										Pcm	IIW - CEV	Max. Accept. Value																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																		
												C	Si	Mn	P	S	Ti	Cu	Ni	Cr	Mo	V	Nb	N	Al	C	Si	Mn	P	S	Ti	Cu	Ni	Cr				Mo	V	Nb	N	Al																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																													
	BAR	s																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																					

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	
Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2	Ayşe Çakır
CEV =C+(Mn/6)+((Cr+V+Mo)/5)+(Ni+Cu)/15)	Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).



MERKEZ: Rıhtım Caddesi No:44 Kadıköy - İSTANBUL
FABRIKA: Osmangazi Mah. Aşiroğlu Cad. No:170 Darıca-KOCAELİ
Web Adresi: www.cayirovaboru.com
Tel : (0216) 418 10 00/10 Faks : 338 26 70
Tel : (0262) 653 61 30 (5 Hat)
Fax : (0262) 653 61 35 – 653 61 36

MILL TEST CERTIFICATE

ACC.EN 10204 / 3.1

CUSTOMER	:	FPC SANTARM SRL
ORDER	:	STM-25 2421330
CERTIFICATE NO	:	0000009040
DATE	:	14.01.2025
PAGE	:	2
COMMODITY	:	ERW STEEL TUBES
SPECIFICATION	:	EN10217-1 P235TR1 6 m. BPE

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

$$CEV = C + (Mn/6) + ((Cr+V+Mo)/5) + ((Ni+Cu)/15)$$

Ayşe Çakır
Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	Ayşe Çakır
Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Location = 90 against weld seam / Yield Strength= Rp0.2 CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)	Laboratory Technician

 This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.
The Construction Products Regulation (CPR) EU No 305/2011 By SZUTEST

1015	NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).	
------	--	--

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Digitally signed by Simov Igor
Date: 2024.01.26 17:03:35 EET
Reason: MoldSign Signature
Location: Moldova



[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	Ayşe Çakır
Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 CEV =C+(Mn/5)+((Cr+V+Mo)/5)+((Ni+Cu)/15)	Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.
Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2
 $CEV = C + (Mn/6) + ((Cr+V+Mo)/5) + ((Ni+Cu)/15)$

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

Ayşe Çakır
Laboratory Technician

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Digitally signed by Simov Igor
Date: 2024.01.26 17:03:22 EET
Reason: MoldSign Signature
Location: Moldova



[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	Ayşe Çakır
Orientation = L (longitudinal) / Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)	Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	Ayşe Çakır
Orientation = L (longitudinal) / Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2 CEV =C+(Mn/6)+((Cr+V+Mo)/5)+(Ni+Cu)/15)	Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.	
--	--

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

MILL TEST CERTIFICATE
 ACC. EN 10204 / 3.1

CUSTOMER: FPC SANTIARM SRL
 ORDER: 230390
 CERTIFICATE NO: 0000007214
 DATE: 18.02.2023
 COMMODITY: ERW STEEL TUBES
 SPECIFICATION: EN10217-1 P235TR1 6 m. BPE

Heat Number	Size (mm)	Length (m)	Standard	Quality	Type	Pcs	R/pcs	TOTAL LENGTH m	TOTAL WEIGHT kg	End Protect	Bevel Degree	Surf. & Dim.	Bending	Flatten	DEFINITION / ONLINE NDT				Drift	Internal Bead Removed	Expanding Test	Roll Grooving	Coating	Heat Treated °C	Weld Seam Annealed °C	IMPACT STRENGTH						Acceptance																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																								
															Lamination	(UT / ET)	Ref Ind Size 3.2 mm	Ref Type Hole								Location	Longitudinal	Transverse	Size	Type	Test Temp °C		Seam J	Material J																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																						
2228448	88.9X4.00	6.0	EN10217-1	P235TR1	BPE	312	13/24	1872	11701	OK	OK	OK	OK	OK	OK	ET	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK	OK

Heat Number:	Hydrostatic Test Pressure & Duration		MECHANICAL PROPERTIES										CHEMICAL COMPOSITION															Carbon Equivalent																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																		
			Shape	Test Temp °C	Orientation	Type	Size	Location	Strength		EL	Heat Analysis %										Product Analysis %																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																								
									Tensile	Yield		C	Si	Mn	P	S	Ti	Cu	Ni	Cr	Mo	V	Nb	N	Al	C	Si			Mn	P	S	Ti	Cu	Ni	Cr	Mo	V	Nb	N	Al																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																					
BAR	5																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																													

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal), O (transverse) / Shape = C (cylindrical), P (prismatic) / Yield Strength= R_{0.2}

CEV = C + (Mn/6) + ((Cr+V+Mo)/5) + ((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with Item 5 of EN 10204 standard.

The Construction Products Regulation (CPR) (EU) No 305/2011 by S201TEST

NDT test are performed according to EN ISO 10893-13 UT/N3M (UT), EN ISO 10893-2 E3/E3M (ET).



ACC. EN 10204 / 3.1

CUSTOMER	FFC SANTARM SRL
ORDER	232010
CERTIFICATE NO	0000007263
DATE	23.03.2023
PAGE	1
COMMODITY	ERW STEEL TUBES
SPECIFICATION	EN10255 L1 S195T

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TESTS ARE ACCEPTANCE.

/ater well casing usage is not acceptable.

$$\text{orientation} = L(\text{longitudinal}) / Q(\text{transverse}) / \text{Shape} = C(\text{cylindric}) / P(\text{prismatic}) / \text{Yield Strength} = R_{p0.2}$$
$$EV = C + (Mn/5) + [(C + V + Mo)/5] + [(Ni + Cu)/15]$$

This certificate is prepared in electronic data system and having validity

This cer

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

The Construction Products Regulation (CPR) (EU) No 305/2011 By SZUTEST

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

R.KAL 15.02 / Rev.1.0 / 07.06.2019





CE marking applies to those produced in accordance with EN 10219
CE marklaması EN 10219 kapsamında üretilen ürünler için gereklidir

CHS: Sanayi Borusu / Industrial Pipe
 VS: Akma Muk./Yield Strength (N/mm²)
 TS: Çekme Muk./Tensile Strength (N/mm²)
 E : uzama/Elongation (%)
 R: Dikdörtgen Kütü Profil/ Rectangular Hollow Section
 S: Kare Kütü Profil / Square Hollow Section
 PGS: Pre-Galvanised
 ONAY / APPROVED BY
 Kalite Kontrol Şefi/QC Manager

YS : Akma Muk./Yield Strength (N/mm²)
 TS : Cakma Muk./Tensile Strength (N/mm²)
 EL : Uzama/Elongation (%)
 IE : Darbe Enerjisi/Impact Energy



YÜCELboru

MILL'S TEST CERTIFICATE
(ACC. TO EN 10204 / 3.1)
Yücel Boru ve Profil Endüstrisi A.Ş.

CE
2195

CENTER: Rihim cad. No:44 Kadıköy, İSTANBUL / TÜRKİYE
CEHSE FACTORY: Barış mah. Koşuyolu cad. No: 12 Gebze, KOCAELİ / TÜRKİYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr

Customer	FPC SANTARM SRL	Order/PO	2312180	Date	23.02.2024
Sending	KARAYOLU	Report	01750582	Page	1/1
INSPECTION AND TEST RESULTS					

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

		IMPACT ENERGY (Joule)																										Heat Number	Dimension Control Standard						
		TEMP (°C)				Yield Strength (N/mm2)		Quality	Product	Weight (Kg)	Meter (m)	PCS	Length (m)	Bundle Ref.No.	Size x Thickness (mm)	1	2	3	AVG	C	SI %	Mn %	P %	S %	NI %	Cr %	Mo %			V %	Cu %	Al %	Ti %	Nb %	N %
219.1x6	6	8223059912	7	42.0	820	CHS	S235JRH																					416	337						



Digitally signed by Marus Valentina
Date: 2024.02.28 15:31:43 EET
Reason: MoldSign Signature
Location: Moldova



WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

Valentina BET re		Laboratory Technician Haydar Kara	Quality Chief Aykut Ovacikcioglu
WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE. This certificate is prepared in electronic data system and having validity without signature with item 5 of EN 10204 standart.			
			OP4.F16 / 19.10.2020



MILL TEST CERTIFICATE (Acc. To: EN 10204 3.1)

CUSTOMER: METAL HOLDING TRADE LLC
03039, KIEV, SAPERNO-SLOBODYSKOY PROYEZD 4 UKRAINE
DESCRIPTION OF GOODS: ERW STEEL CIRCULAR HOLLOW SECTION
PRODUCTION STANDARD: EN 10219
MATERIAL QUALITY: S 235 JRH



DATE: 25.01.2024
PAGE: 1/1
CERT. NO: 240167
REF. NO: T242343
ORDER NO: 14395

ITEM NO	SIZE (mm.)	WALL THICK. (mm.)	LENGTH (m.)	HEAT NO	CHEMICAL PROPERTIES (%)					MECHANICAL PROPERTIES			TOTAL PIECES
					C	Si	Mn	P	S	Yield Point N/mm ²	Tensile St. N/mm ²	Elong. %	
1	273.0	6.00	12.000	PA08118	0.060	0.020	0.230	0.012	0.008	302	402	33	8
2	273.0	6.00	6.000	PA08118	0.060	0.020	0.230	0.012	0.008	302	402	33	1
3	325.0	6.00	6.000	716470	0.082	0.016	0.720	0.017	0.011	291	402	38	1

Non Destructive Test according to: EN ISO 10853-2 Level E4
Tensile Test according to: EN ISO 6892-1
Chemical Analysis according to: CR 10281
Impact Test according to: EN ISO 148-1
Dimensional Control according to: EN 10219 1&2

F. No: F 12.01-01, Rev. No: 02

MMZ ONUR BORU PROFİL ÜRETİM SAN. VE TİC. A.Ş
FAC: Ayazlı Mah. Ereğli Cad. No: 180-182 AKÇAKOCA/DÜZCE
TEL: 0 380 618 70 70 (4 L.)
FAX: 0 380 618 70 71



MMZ ONUR BORU PROFİL
ÜRETİM SAN. VE TİC. A.Ş.

Digitally signed by Marus Valentina
Date: 2024.02.23 16:10:31 EET
Reason: MoldSign Signature
Location: Moldova



400706 BMD 403/176 by 30.01.2024

[illegible]

Heat Number	Hydrostatic Test Pressure&Duration		MECHANICAL PROPERTIES									CHEMICAL COMPOSITION																								Carbon Equivalent																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																								
			Shape	Test Temp °C	Orientation	Type	Size	Location	Tensile Strength	Yield Strength	EL	Heat Analysis %												Product Analysis %												Pcm	IIW - CEV	Max. Accept Value																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																						
												C	Si	Mn	P	S	Ti	Cu	Ni	Cr	Mo	V	Nb	N	Al	C	Si	Mn	P	S	Ti	Cu	Ni	Cr	Mo				V	Nb	N	Al																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																		
	BAR	s									N/mm²		%																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																															
24116807	70	5	C	RT	L	****	****	****	405	370	26																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																																	

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.
Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2
CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) , Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV = $C + \frac{Mn}{6} + \frac{Cr + V + Mo}{5} + \frac{Ni + Cu}{15}$

Ayşe Çakır
Laboratory Technician

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

[illegible][illegible]

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.	Ayşe Çakır
Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2	Laboratory Technician
CEV =C*(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)	

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standard.

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).